



NORTHERN INDIA TEXTILE RESEARCH ASSOCIATION

(Linked to Ministry of Textiles, Government of India)

Sector-23, Rajnagar, Ghaziabad-201 002, India; Fax : 0120-2783596 E-mail: mail@nitratextile.org

Phone : 0120-2786434/451, 2783334/586/592/638/090/094/095, Website: www.nitratextile.org

TEST REPORT

(Chemical ECO Environmental Physical Polymer & Technical Textiles COE)

M/s Mags Novel D-103, Prince Apartments, I.P. Extension, Delhi – 110092 Kind Attn. : Mr. Rajesh Mehrotra	R-03A
	Report No. : CQE: 542 B/15
	Customer's Reference : Letter dated 25.08.2015
	Dispatch Ref : NITRA/CQE/15-16 3501 Date: 28.08.2015

Sample Description : One sample described by Customer as " Floor Carpet – Blue "

Date of sample receiving: 25.08.2015

Date of results reporting :28.08.2015

Sl. No	Test Parameter	Test Method	Unit	Test Results (NLC : 1367)
1.	Determination of flame resistance by Tablet test- after conditioning 6.4 (a) - Damage distance between the centre of the specimen and edge of the damaged zone	IS 12722 : 1988 Reaffirmed 2000	mm	8.7

Any Observation/ Comments : Ambient conditions in the area in which test is carried out :
Temperature =34 °C & Relative humidity = 67%


Auhorised Signatory


Head of Division/ Officer In-charge

Page 1 of 1

End of Report

Note:

1. The results are for technical Information of client only, not for advertisement, promotion, publicity and litigation.
2. The results refer to the applicable parameters only.
3. Test results are based on samples as supplied by the client.
4. The samples will be preserved for 60 days from the date of dispatch of report, subject to the condition that they are stable.
5. Any discrepancy in the test report shall be notified to the lab within ten days of dispatch of report. Otherwise it is presumed that the report has met client's requirement.

Nº 050053